
Los Angeles Regional Water Quality Control Board 

March 19, 2015 

Mr. AI Tizani CERTIFIED MAIL 

~ 

EDMUND G. BROWN JR. 
GOVERNOR 

~ M ATTI4EW RODRIQUEZ 
l~~ SECRE TARY FOR 
~ ENVIAO~HAENTAL PROTECT ION 

Chief Executive Office 
County of Los Angeles 
Department of Internal Services 

RETURN RECEIPT REQUIRED 
CLAIM NO. 7010 3090 0002 1022 2001 

500 West Temple Street, Room 754 
Los Angeles, CA 90012 

WASTE DISCHARGE REQUIREMENTS I WATER RECYCLING REQUIREMENTS AND 
REVISED MONITORING AND REPORTING PROGRAM FOR LOS ANGELES COUNTY 
PROBATION DEPARTMENT AND LOS ANGELES COUNTY INTERNAL SERVICES, CAMPS 
MILLER AND KILPATRICK WASTEWATER TREATMENT PLANT - 430 SOUTH ENCINAL 
CANYON ROAD, MALIBU, CA (ORDER NO. R4-2015-0050, FILE NO. 60-080, Cl NO. 2732, 
GEOTRACKER GLOBAL ID WDR1000001056) 

Dear Mr. Tizani : 

Our letter of January 16, 2015, transmitted tentative Waste Discharge Requirements (WDRs) I 
Water Recycling Requirements (WRRs), a tentative revised Monitoring and Reporting Program 
(MRP) and tentative Standard Provisions for the Camps Miller and Kilpatrick wastewater 
treatment plant (Camps Miller and Kilpatrick WWTP). 

Pursuant to Division 7 of the California Water Code, this Regional Water Quality Control Board 
(Regional Board) at a public meeting held on March 12, 2015, reviewed the tentative 
WDRs!WRRs, the tentative revised MRP, and the tentative Standard Provisions, considered all 
factors in the case, and adopted WDRs!WRRs Order No. R4-2015-0050 and revised MRP Cl 
No. 2732 (copies enclosed) relative to this discharge. Standard Provisions, which are a part of 
the WDRs, are also enclosed. The adopted WDRs!WRRs will be posted on the Regional Board's 
website at: 

http://www.waterboards.ca.gov/losangeles/board decisions/adopted orders/ 

You are required to implement the revised MRP Cl No. 2732 on the effective date of Regional 
Order No. R4-2015-0050. Your first monitoring report under these requirements is due to this 
Regional Board by July 30, 2015. 

The Dischargers (Los Angeles Probation Department and the Los Angeles County Internal 
Services Department) shall comply with the Electronic Submittal of Information (ESI) 
requirements by submitting all reports required under the MRP, including groundwater 
monitoring data, discharge location data, and pdf monitoring reports to the State Water 
Resources Control Board GeoTracker database under GlobaiiD WDR100001056. ESI training 
video is available at: 

CHJ.Ht ·• S 1 ' n. cHAIR SAMUEL U NGER E)(EcunvE OFFICER 

320 Wes.t 4th St • Su ite 200 Lo:; Anqetes, CA 900 1 :l I www w.,tnrbonrds. c:a.govllo~angf'IM> 



Mr. AI Tizani -2- March 19, 2015 
Los Angeles County 
Camps Miller and Kilpatrick WWTP 

https://waterboards. webex. com/waterboards/ldr. php? A T=pb&SP=MC&rl D=44145287 &rKey=7 d 
ad4352c990334b 

If you have any additional questions, please contact the Project Manager, Ms. Mercedes Merino 
at (213) 620-6156 or via email at Mercedes.Merino@waterboards.ca.qov, or me at (213) 576-
6683 or via email at Eric.Wu@waterboards.ca.qov. 

Sincerely, 

~ --
Chief of Groundwater Permitting Unit 

Enclosures: WDRs!WRRs Order No. R4-2015-0050 
Revised Monitoring and Reporting Program No. 2872 
Standard Provisions Applicable to WDRs. 

cc (via email): Mr. Craig George, Division Manager of Building and Safety, City of Malibu 
Mr. Joel Sears, County of Los Angeles Internal Services Department 

C··M~LES STRINGER, CHAIR I SAMU EL UNGER . EXECUTIVE OFFICER 

320 West 4th St., StHIO 200, Los Angeles, CA 90013 I 1111ww wo1crboaras C3.govllos,1nqetes 



CALIFORNIA REGIONAL WATER QUALITY CONTROL BOARD 
LOS ANGELES REGION 

320 West 41
h Street. Suite 200, Los Angeles, California 90013 
(213) 576-6660 • Fax (2 13) 576-6640 

http:/fw.Nw.waterboards.ca.govllosangelesl 

ORDER NO. R4-2015-0050 
(FILE NO. 60-080) 

Cl NO. 2732 

WASTE DISCHARGE REQUIREMENTS 
AND WATER RECYCLING REQUIREMENTS 

FOR 
LOS ANGELES COUNTY PROBATION DEPARTMENT AND 

LOS ANGELES COUNTY INTERNAL SERVICES DEPARTMENT 
CAMPS MILLER AND KILPATRICK WASTEWATER TREATMENT PLANT 

The California Regional Water Quality Control Board, Los Angeles Region (Regional Board) 
finds: 

PURPOSE OF ORDER 

1. Los Angeles County Probation Department and the Los ·Angeles County Internal 
Services Department (hereinafter Dischargers) are subject to Waste Discharge 
Requirements (WDRs) and Water Reclamation Requirements (WRRs) contained in 
Regional Board Order No. 95-164 and monitoring and reporting program Cl No. 2732, 
adopted by the Regional Board on November 6, 1995. 

2. California Water Code section 13263 (e) provides that all waste discharge requirements 
shall be reviewed periodically and, upon such review, may be revised by the Regional 
Board. Following a review of requirements in Regional Board Order No. 95-164 and an 
inspection of the subject site on October 1, 2014, these requirements have been revised 
to include additional findings, effluent limitations, recycled water limitations, updated 
standard provisions, and revised monitoring and reporting program which includes 
recycling water monitoring. 

BACKGROUND 

3. Los Angeles County Probation Department operates Camps Miller and Kilpatrick 
(Camps) located at 433 South Encinal Canyon Road, unincorporated Los Angeles 
County, California (Figure 1 ). Each camp consists of its own administration building, 
mess hall , dormitory, recreation building , and school build ing . The two camps can serve 
a combined capacity of up to 500 inmates and staff. The current average camps' 
population is 263 inmates and staff. 

4. Los Angeles County Internal Services Department operates Camps Miller and Kilpatrick 
wastewater treatment plant (Camps Miller and Kilpatrick WWTP) located at 430 South 
Encinal Canyon Road, unincorporated Los Angeles County, California (Figure 1 ). The 
Camps Miller and Kilpatrick WWTP serves the Camps population , which consists of 
inmates, administrative and security staff. Camps Miller and Kilpatrick WWTP treats the 
wastewater generated from food preparation facility, laundry facilities, air conditioning 
units, and the bathrooms in the Camps that served the inmates, administrative and 
security staff. 

March 12, 2015 



Los Angeles County Probation Department 
Los Angeles County Internal Services Department 
Camps Miller and Kilpatrick Wastewater Treatment Plant 

Order No. R4-2015-0050 
Page 2 

5. Wastewater produced from the Camps is treated at the Camps Miller and Kilpatrick 
WWTP. The treated wastewater (effluent) is stored in the effluent storage basin. 
Thereafter the final treated wastewater is pumped to the effluent storage pond and 
recycled for irrigation. 

6. The Camps Miller and Kilpatrick WWTP has a design treatment and disposal capacity of 
45,000 gallons per day (gpd). The average daily inflow to the plant is approximately 
40,000 gpd from both Camps. Approximately 28,500 gpd of treated wastewater are 
recycled for irrigation and the remaining treated wastewater is stored in the effluent 
storage basin. 

FACILITY AND TREATMENT PROCESS DESCRIPTION 

7. The Camps Miller and Kilpatrick WWTP and the spray irrigation area are located in 
Section 11 , T1 S, R 19W, San Bernardino Base & Meridian (See Figure 1. Facility Site 
Location and Figure 2. Spray Irrigation Area Location Map). The approximate 
c.oordinates of the Camps Miller and Kilpatrick WWTP are latitude is 34° 05' 26.16" and 
longitude 118°50' 26". The approximate coordinates of the irrigation fields are latitude is 
34° 05' 35.52" and longitude 118°50' 25". 

8. The site is in an unsewered area of Los Angeles County. To date, no public sewers have 
been scheduled for construction in the vicinity of the project. 

9. The Camps Miller and Kilpatrick WWTP was designed to produce secondary-treated 
wastewater and completely recycled the treated wastewater for spray irrigation. 

10. The existing headwork consists of a communitor, bypass channel with a manual bar 
screen, a metering flume, and a pump station. The wastewater from the Camps enters 
the treatment plant through an 8-inch gravity line into the influent channel and flows to 
the communitor. 

11. Secondary treatment consists of three parallel treatment tanks, compromised of a flow 
equalization tank, an aeration basin and secondary clarifiers. The wastewater is pumped 
from the influent pump station to the anoxic tanks, an oxygen deficient environment, 
where it undergoes denitrification. Flow continues to the aeration basins where the 
wastewater is aerated by coarse bubble diffusion. The aeration basins allow biological 
treatment of the wastewater to take place. After the aeration basins, the flow enters the 
secondary clarifier basins where the solids are settled and pumped by airlift pumps to 
either the anoxic tank (return activated sludge) or to the aerobic sludge holding tank 
(waste activated sludge). 

12. The treated wastewater from the clarifier flows into the effluent storage basin, which has 
a storage capacity of 0.37 million gallons. Then, the secondary effluent is pumped to the 
chlorine contact tank where Sodium Hypochlorite (typically 12% NaOCI solution) is 
dispensed. 

13. Following disinfection, the final effluent is stored in the effluent holding pond, which has 
a storage capacity of 91,000 gallons. Finally, the treated wastewater is recycled and 
pumped to the spray irrigation fields . 



Los Angeles County Probation Department 
Los Angeles County Internal Services Department 
Camps Miller and Kilpatrick Wastewater Treatment Plant 

Order No. R4-2015-0050 
Page 3 

14. The spray irrigation fields consist of 2.5 acres, with a portion of the site covered with 
chaparral vegetation. 

15. The spray irrigation system consists of five parallel spray headers and spray nozzles. 
The three parallel lines, located in the northwest section of the site, are for regular use; 
and the two parallel lines, located in the southeast section, are used only as a backup. 
Approximately 0.5 inches per day of recycled water are used. 

16. Sludge generated from the plant goes into the sludge holding tank. The sludge is hauled 
in tanker trucks to Rosamond Community Services District for treatment and disposal. 

17. On September 12, 2014, Camp Kilpatrick was closed for renovations and all residents 
have been relocated to other County facilities until further notice. 

18. Currently, the Camps Miller and Kilpatrick WWTP is treating approximately 20,200 gpd 
of domestic wastewater from the Camp Miller population only, which include inmates 
and staff. 

SITE-SPECIFIC CONDITIONS 

19. The Camps Miller and Kilpatrick, wastewater treatment plant, and its spray irrigation 
area are located in the northern section of the Point Dume quadrangle, and are 
approximately 2,640 feet east of the intersection of Mulholland Highway and Encinal 
Canyon Road in unincorporated Los Angeles County. The Camps Miller and Kilpatrick 
WWTP is located near the Zuma Canyon streambed. 

20. The area in and immediately surrounding the Camps Miller and Kilpatrick is dominated 
by Mesozoic age volcanic rock associated with the Conejo formation. The volcanic 
bedrock is well-exposed in road cuts along Encinal Canyon Road and in the surrounding 
steeply sloping hillsides. The bedrock units are extrusive mixtures of basalt and 
andesite. The bedrock units are generally massive, very hard, and erosion resistant. 

21 . Mixture of older alluvial and colluvium deposits derived from erosion of the volcanic 
rocks are present as a thin veneer in the flatter areas of the facility. Holocene and upper 
Pleistocene stream terrace deposits are perched on the flanks of Trancas, Zuma, 
Ramirez, and Medea Creek canyons. Most of these terrace deposits consist of gravel, 
sand, and silt. 

22. The remaining Quaternary deposits are relatively young and are considered to be of late 
Pleistocene to Holocene age, except for the artificial fill , which is strictly Holocene. The 
younger Quaternary deposits occur within or immediately adjacent to lowlying valley and 
canyon floors, which consist of unconsolidated, cohesionless, fine- to medium-grained 
sand. 

23. Undifferentiated alluvium (stream-deposited, unconsolidated, generally cohesionless 
gravel, sand, and silt) fills the bottoms of all canyons. Colluvium deposits, in this area, 
are generally found resting on lower hillslopes and consist of silt, sand, and clay, 
typically with abundant angular rock fragments. 



Los Angeles County Probation Department 
Los Angeles County Internal Services Department 
Camps Miller and Kilpatrick Wastewater Treatment Plant 

Order No. R4-2015-0050 
Page 4 

24. Furthermore, an east-west trending fault is mapped just south of the Camps Miller and 
Kilpatrick. The fault is not considered active, and it separates volcanic bedrock from 
bedrock of the Topanga Formation. 

25. The Earth material that underlies the spray irrigation fields consists of weathered 
volcanic rock and mixtures of colluvium deposits. 

26. There are no active or inactive known groundwater wells or water supply wells, within 
one mile of the Camps Miller and Kilpatrick, the wastewater treatment plant, and spray 
irrigation area. 

27. Groundwater beneath the Camps Miller and Kilpatrick is contained in the fractured 
volcanic bedrock, typically at depths of several hundreds of feet. The elevation of the 
spray disposal area is about 1, 700 mean sea level (MSL) and it is inferred that the 
regional groundwater table occurs at depths greater than 500 feet below ground surface 
(bgs). 

28. Camp Miller and Kilpatrick are provided potable water via the Las Virgenes Municipal 
Water District water main connecting to the Camps near the northeast corner of Camp 
Kilpatrick. 

COMPLIANCE HISTORY 

The compliance history of Camps Miller and Kilpatrick wastewater treatment plant is 
summarized as follows: 

29. On December 23, 1998, the Regional Board issued a Notice to Comply (NTC) for: (1 ) 
failing to include perjury declarations, (2) failing to report waste hauling, and (3) 
violations of effluent limitations for oil and grease (O&G) and total organic carbon (TOC). 
The NTC required the Discharger to submit a report detailing corrective and preventive 
measures taken or proposed, to bring the discharge into compliance with the effluent 
limitations. On January 19, 1999, the Discharger responded to the December 23, 1998. 
NTC and stated that the immediate actions were taken by maintenance personnel to 
prevent further violations of oil and grease and total organic carbon. The immediate 
actions were to prevent the discharge of oil and grease from the Camps kitchen into the 
sewer collection system, and to monitor and clean the grease traps as needed by 
maintenance personnel. 

30. On June 19, 2000, a Notice of Violation (NOV) was issued for violations of effluent 
limitations for O&G and TOC. The NOV required the Discharger to submit a report 
detailing corrective actions taken or proposed to bring the discharge into compliance 
with effluent limitations. On July 15, 2000, the Discharger responded to the June 19, 
2000 NOV and explained that a 750-gallon oil and grease trap had been installed at the 
Camps kitchen. However, the Discharger later found out that not all kitchen floor drains 
and sinks at the Camps were connected to the grease trap. The County connected all 
the kitchen fixtures to the grease trap. Furthermore, the Discharger upgraded the 
wastewater treatment plant outflow equalization tank, where a significant amount of oil 
and grease could be removed. 



Los Angeles County Probation Department 
Los Angeles County Internal Services Department 
Camps Miller and Kilpatrick Wastewater Treatment Plant 

Order No. R4-2015-0050 
Page 5 

31 . Self-monitoring data from January 2004 to October 2013 characterize the effluent water 
quality as follows: 

T bl 1 Effl a e uen tW t Q rt a er ua I[}' 
Camps Miller 

Effluent Constituents Units1 and Ki lpatrick 
Limits3 